ASSEMBLY INSTRUCTION

Thank you for purchasing this qual'ity product. Be sure to check all
packing materials carefully for small parts may have come loose

inside the carton during shipment. ldentify and count all parts and

compare with the parts listed below. _
PARTS LIST:

® @

P&

BACK FRAME: 19C SEAT FRAME:1PC FRONT LEGS:2PCS SEAY CUSHION:IPC
HARDWARE LIST !
NO. Drawing Description Q'ty
A Qamry, | Bolt (@5/16"x3%) apes
] By | Bolt (©5/16"x2-1/4") apes
c Quamp | Bolt (®5/16"x1-34) Ipe
o ) Flat washer (@5/16"x19mm) | 9pcs
E (=) Spring washer (€5/167) Ypus
F —=3 |@5/16" Wrench{12mm) ipc
G | pazzs |Serew (08x1-1/27) dpes
STEP 1: STEP 2: STEP 3:

CLEANING INSTRUCTION

Clean the sirface nf tha Qida Mhaic wiidh Honlo.-

3




